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History of this test report

Report No. Version Description Issued Date
FG982810-02 01 Initial issue of report Nov. 23, 2020
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
. Not applicable for
3.3 96.41 Peak-to-A Rat P
§ cak-io-Average Ratio ass End User Devices
Maximum E.l.R.P Pass -
3.4 §96.41 .
Not applicable for
Maximum Power Spectral Density Pass PP .
End User Devices
§2.1049 ) ) i
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . -
3.7 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 . . o Under limit
4.4 Radiated Spurious Emission Pass 12.44 dB at
§96.41 14424.000 MHz

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer,
and the manufacturer takes all the responsibilities for the accuracy of product specification.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: 2ADZR34003800FM20

Page Number
Issued Date
Report Version

.4 of 23
: Nov. 23, 2020
;01
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1 General Description
1.1 Applicant

Nokia Shanghai Bell Co., Ltd.
388#, Ninggiao Road, China (Shanghai) Pilot Free Trade Zone, Shanghai 201206, China

1.2 Manufacturer
Nokia Shanghai Bell Co., Ltd.

388#, Ninggiao Road, China (Shanghai) Pilot Free Trade Zone, Shanghai 201206, China

1.3 Feature of Equipment Under Test

Product Feature
Equipment FastMile 4G Receiver
Brand Name Nokia
Model Name 4G01-A
FCCID 2ADZR34003800FM20
Tx Frequency LTE Band 48: 3552.5 MHz ~ 3697.5 MHz
Rx Frequency LTE Band 48: 3552.5 MHz ~ 3697.5 MHz
Bandwidth 5MHz / 10MHz / 15MHz / 20MHz
Maximum Output Power to Antenna|23.28 dBm
Type of Modulation QPSK / 16QAM / 64QAM
HW Version 3FE75113AA
SW Version FASTMILE2_D020105B60T0101M01EQ080.tar
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.
2. Thisis a variant report for 4G01-A. The difference between current and previous is to add LTE Band

48CA. Based on the similarity between current and previous project, only the additional LTE Band

48CA from original report (Sporton Report Number FGON1515A) were verified for the differences.
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1.4 Maximum EIRP Power, Frequency Tolerance, and Emission

Designator
LTE Band 48 CA QPSK 16QAM
EWiHige) Designator |Toleranca| MBmum | o C e [Toleranca|  Maximum
Frequency (MHz) (99%0BW) (opm) EIRP(W) (99%0BW) (opm) EIRP(W)
20MHz+20MHz
(3560 ~ 3690 MHz) 37M9G7D - 6.2661 37M8W7D - 6.7298
LTE Band 48 CA 64QAM
BW (MHz) Emission Designator Frequency Tolerance Maximum
Frequency (MHz) (99%0BW) (ppm) EIRP(W)
20MHz+20MHz
(3560 ~ 3690 MHz) 37M6W7D - 2.9376

Note: The maximum EIRP for CA band is calculated from max output power of 20M+20M and antenna gain,

only the maximum EIRP is shown on the report.

1.5 Testing Site

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

: : Jiangsu Province 215300 People’s Republic of China
Test Site Location

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC Test Firm

Sporton Site No. FCC Designation No.

Test Site No. Registration No.
03CHO04-KS
THOL-KS CN1257 314309
1.6 Test Software
Item Site Manufacture Name Version
1. 03CHO04-KS AUDIX E3 6.2009-8-24a
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1.7 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS v02

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane)

were recorded in this report.

Bandwidth (MHz) Modulation RB # Test
Test Items | Band Channel
20+20 | 20+15 | 15+20 | 20+10 | 10+20 | 20+5 | 5+20 | QPSK [16QAM|64QAM| 1 [Half [ Full | L | M [ H
Max. Output
Power 48C v \ \ \Y \Y Y Y \Y \Y \Y \Y \Y V| v ]|v
26dB and
99% 48C Y Y Y v v Y Y Y Y v \Y V| v ]|v
Bandwidth
Conducted
48C \Y \Y \Y Y \Y \ \ \Y \Y \ \Y \Y \Y \Y
Band Edge
Conducted
Spurious 48C v v v v v v v v v v v vViv]|v
Emission
_.I.RI.EI'DR'P/ 48C v v v v v v v v v v \Y V|V ]|V
Radiated
Spurious 48C Worst Case v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
Note different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
4.  All the radiated test cases were performed with Adapter.
5.  Frequency stability only shows the worst case of LTE band 48/48C.
6. LTE band48C only show the maximum power and maximum bandwidth combination in the report.
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2.2 Connection Diagram of Test System

System
Simulator
Power
EUT
Source

2.3 Support Unit used in test configuration

Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. |Power Supply GWINSTEK |PSS-2002 N/A N/A Unshielded, 1.8 m
2. |LTE Base Station |Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 2.92 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=2.92+10=12.92 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 48C_CA Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55273 55898 56523
PCC
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
Channel 55295 55896 56496
PCC
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
Channel 55318 55893 56469
PCC
Frequency 3557.8 3615.3 3672.9
15 + 20
Channel 55489 56064 56640
SCC
Frequency 3574.9 3632.4 3690
Channel 55340 55916 56491
PCC
Frequency 3560 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 3577.1 3634.7 3692.2
Channel 55340 55891 56442
PCC
Frequency 3560 3615.1 3670.2
20 +20
Channel 55538 56089 56640
SCC
Frequency 3579.8 3634.9 3690
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3EIRP, Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3.  The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP and PSD

3.4.1Description of the EIRP Measurement

EIRP and PSD limits for CBRS equipment as below table:

Device Maximum EIRP Maximum PSD
(dBm/10 MHz) (dBm/MHz)
O End User Device 23 n/a
O Category A CBSD 30 20
\% Category B CBSD 47 37

Remark: Maximum PSD values are radiated. Measurements can be done conducted and add antenna

gain back in.

3.4.2Test Procedures for EIRP

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 DO1 Power Approach,
EIRP = P + Gt — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158 Issued Date : Nov. 23, 2020
FAX : +86-512-57900958

Report Version 101
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3.4.3Test Procedures for EIRP PSD

Set instrument center frequency to OBW center frequency.

Set span to at least 2 times the OBW.

Set the RBW to the specified reference bandwidth (often 1 MHz).

Set VBW = 3 x RBW.

Detector = RMS (power averaging).

Ensure that the number of measurement points in the sweep = 2 x span/RBW.
Sweep time = auto couple.

Employ trace averaging (RMS) mode over a minimum of 100 traces.

© ©®© N o 00~ WD PE

Use the peak marker function to determine the maximum amplitude level within the reference
bandwidth (PSD).

10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.

11. Add 10 log (1/duty cycle) to the measured power level to compute the average power during

continuous transmission.

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,
EIRP = P + Gt — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

Part 96.41 (e) (1) (i)
For CBSD the emission limits outside the fundamental are as follows:
Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz

Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz

Part 96.41 (e) (1) (ii)

For End User Devices the emission limits outside the fundamental are as follows:

Within 0 MHz to B MHz above and below the assigned channel < -13 dBm/MHz

Greater than B MHz above and below the assigned channel < -25 dBm/MHz

where B is the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the
End User Device.

Notwithstanding the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End

User Devices shall be at least 30 dB.

Part 96.41 (e) (2)

For CBSDs and End User Devices, the conducted power of emissions below 3540 MHz or above 3710
MHz shall not exceed —25 dBm/MHz, and the conducted power of emissions below 3530 MHz or above
3720 MHz shall not exceed -40dBm/MHz

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used
Offset has included the duty factor for LTE Band 48. Duty factor =10 log (1/x), where X is the

o > w DN

measured duty cycle.

o

Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6.  Set spectrum analyzer with RMS detector.
7.  Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (x2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated emissions from 30MHz to 1GHz

RX Antenna

:'—-

1
|-t im — T

EUT

Metal Full Soldered Ground Plane

[

System Simulator

[

Spectrum Analyzer ; Receiver

For radiated emissions above 1GHz
RX Antenna

1-4dm

Metal Full Soldered Ground Plane

- ..

Spectrum Analyzer / Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. |Characteristics Cal:;);zion Test Date Due Date Remark
i%icl;rzueT R&S FSV40 | 101040 | 10Hz~40GHz | Nov. 02,2019 Oocéi_lzgs;’zzoozzoo'” Nov. 01, 2020 (CTC’:gi’_Cé‘;C;
Thermal Chamber| TenBilion | TTC-83s |10\ 7% | -a0-+150°C | Oct. 28,2019 | Ot D0 T2 Oct. 27, 2020 (CTOS(‘)’;’C;‘;‘;
Exﬁni‘f;;;“m Keysight N9010A MY5fj502 10HZ'3‘B%%MAX Apr. 15, 2020 | Aug. 28, 2020 | Apr. 14, 2021 (Oggﬂiggf’é‘s)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Jan. 03,2020 | Aug. 28, 2020 | Jan. 02, 2021 (Oggﬂiggf’é‘s)
Horn Antenna | Schwarzbeck | BBHA9120D | 1356 | 1GHz~18GHz | Apr. 20, 2020 | Aug. 28, 2020 | Apr. 19, 2021 (Oggﬂigg_o}?s)
SHF-EHF Horn | Com-power AH-840 101115 | 18GHz~40GHz | Nov. 10, 2019 | Aug. 28, 2020 | Nov. 09, 2020 (Osgﬂigz_o}?s)
Amplifier SONOMA 310N 187289 | 9KHz-1GHz | Jan. 03,2020 | Aug. 28, 2020 | Jan. 02, 2021 (Oggﬂigz_o}?s)
Amplifier MITEQ EMlBi"'OGG 060728 | 18~40GHz | Jan. 08,2020 | Aug. 28, 2020 | Jan. 07, 2021 (ogéﬂié‘ﬂf’&)
high gain Amplifier|  MITEQ Al"é'g(f?%'_ol%l;’ 2025788 | 1Ghz-18Ghz | Jan. 03, 2020 | Aug. 28, 2020 | Jan. 02, 2021 (ogéﬂié‘ﬂﬂ?s)
Amplifier Keysight 83017A MY5562801 500'\"“;;26'56 Oct. 14, 2020 | Aug. 28, 2020 | Oct. 13, 2021 (osgﬂgf&)
AC Power Source Chroma 61601 FlOggQOO N/A NCR Aug. 28, 2020 NCR (Osggigg?QS)
Tum Table ChamPro | EM1000-T | 060762-T | 0~360 degree NCR Aug. 28, 2020 NCR (Oggﬂigﬂf’&)
Antenna Mast ChamPro | EM1000-A |060762-A| 1m~4m NCR Aug. 28, 2020 NCR Radiation
(03CH04-KS)

NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHZz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
Sporton International (Kunshan) Inc. Page Number 1 23 of 23
TEL : +86-512-57900158 Issued Date : Nov. 23, 2020
FAX: +86-512-57900958 Report Version 101

FCC ID: 2ADZR34003800FM20 Report Template No.: BU5-FGLTE96 Version 2.4



swaranss.  FCC RF Test Report Report No. : FG982810-02

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

CA_48C
Combination 20MHz+20MHz (100RB+100RB)

PCC SCC : PCC SCC Measured Power
Modulation
Channel Channel RB Size RB offset RB Size @ RB offset (dBm)

12.32
1 0 1 99 5.82
2 0 2 98 5.69
1 99 1 0 14.35
100 0 100 0 12.42
1 0 1 99 6.22
55538 16QAM
2 0 2 98 5.93
1 99 1 0 14.67
100 0 100 0 9.55
1 0 1 99 1.01
2 0 2 98 0.95
1 99 1 0 11.52
100 0 100 0 19.48
1 0 1 99 12.89
2 0 2 98 12.77
1 99 1 0 22.97
100 0 100 0 19.53
1 0 1 99 13.26
56089 16QAM
2 0 2 98 12.98
1 99 1 0 23.28
100 0 100 0 16.57
1 0 1 99 5.15
2 0 2 98 4.93
1 99 1 0 19.68
100 0 100 0 13.77
56640 QPSK 1 0 1 99 6.92
2 0 2 98 6.77
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1 99 1 0 15.93
100 0 100 0 13.74
1 0 1 99 7.15
2 0 2 98 6.85
1 99 1 0 16.22
100 0 100 0 10.95
1 0 1 99 1.77
2 0 2 98 1.62
1 99 1 0 15.33
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CA EIRP
LTE Band 48 CA (GT - LC = 15.00 dB) QPSK
Bandwidth 20M+20M
55340 55891 56442
Channel PCC
(Low) (Mid) (High)
55538 56089 56640
Channel SCC - -
(Low) (Mid) (High)
Conducted Power (dBm) 14.35 22.97 15.93
Conducted Power (Watts) 0.0272 0.1982 0.0392
EIRP(dBm) 29.35 37.97 30.93
EIRP(Watts) 0.8610 6.2661 1.2388

LTE Band 48 CA (GT - LC = 15.00 dB) 16QAM

Bandwidth 20M+20M
55340 55891 56442
Channel PCC - -
(Low) (Mid) (High)
55538 56089 56640
Channel SCC - -
(Low) (Mid) (High)
Conducted Power (dBm) 14.67 23.28 16.22
Conducted Power (Watts) 0.0293 0.2128 0.0419
EIRP(dBm) 29.67 38.28 31.22
EIRP(Watts) 0.9268 6.7298 1.3243
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: FG982810-02

LTE Band 48 CA (GT - LC = 15.00 dB) 64QAM

Bandwidth 20M+20M
55340 55891 56442
Channel PCC - -
(Low) (Mid) (High)
55538 56089 56640
Channel SCC - :
(Low) (Mid) (High)
Conducted Power (dBm) 11.52 19.68 15.33
Conducted Power (Watts) 0.0142 0.0929 0.0341
EIRP(dBm) 26.52 34.68 30.33
EIRP(Watts) 0.4487 2.9376 1.0789
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LTE Band 48C

EIRP Power Density

Full RBO
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 17.9 |17.91 15.23 | 15.39 | 13.7 | 13.55 | 16.39 | 16.55 | 15.74 | 15.16 | 13.67 | 13.63
Middle CH 21.03 | 21.21 | 23.35 | 23.29 | 16.19 | 16.66 | 24.89 | 25.28 | 21.63 | 22.18 | 16.06 | 16.24
Highest CH 1859 | 19.19 | 17.28 | 17.05 | 1558 | 1498 | 17.85 | 17.86 | 15.96 | 16.25 | 14.84 | 14.66
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 14.77 12.57 11.9 13.6 12.02 10.36
Middle CH 21.6 22.83 17.01 21.96 18.81 16.21
Highest CH 16.35 14.57 12.51 14.82 14.32 12.13
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 20M+20M -
Mod. QPSK |16QAM 64QAM
Lowest CH 13.01 | 12.94 | 10.19
Middle CH 15.88 | 15.78 | 15.81
Highest CH 14.35 | 14.32 | 11.83
Limit 37dBm /1MHz
Result Pass
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1RBO 1RBmax
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 17.12 | 17.28 | 16.84 | 17.12 | 16.64 | 17.39 | 16.66 | 1755 | 16.98 | 16.52 | 16.71 | 18.21
Middle CH 24,15 | 24.16 | 23.88 | 24.12 | 24.17 | 23.60 | 24.32 | 24.83 | 23.75 | 23.37 | 23.77 | 23.44
Highest CH 18.24 | 19.33 | 18.49 | 18.56 | 18.31 | 19.03 | 17.37 | 18.7 | 17.12 | 17.86 | 18.52 | 19.28
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 13.04 13.04 13.3 14.29 12.66 11.67
Middle CH 16.87 16.87 16.22 16.86 16.44 16.53
Highest CH 12.95 12.95 13.88 13.05 13.29 13.42
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 20M+20M -
Mod. QPSK |16QAM 64QAM
Lowest CH 17.39 | 175 | 13.01
Middle CH 24.04 | 24.43 | 16.44
Highest CH 18.44 | 17.87 | 12.62
Limit 37dBm /1MHz
Result Pass
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1RBmax 1RBO
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 27.58 | 28.36 | 25.69 | 26.30 | 25.88 | 25.53 | 26.73 | 27.96 | 25.60 | 26.12 | 26.04 | 25.32
Middle CH 28.93 | 28.31 | 26.81 | 27.25 | 26.34 | 26.90 | 27.35 | 27.62 | 26.38 | 26.60 | 25.79 | 26.49
Highest CH 29.62 | 29.31 | 28.30 | 28.32 | 27.61 | 27.36 | 28.82 | 28.00 | 27.52 | 27.90 | 27.81 | 26.79
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 5MHz+20MHz | 10MHz+20MHz | 15MHz+20MHz 20M+5M 20M+10M 20M+15M
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 27.88 26.11 23.24 27.14 25.65 22.57
Middle CH 29.14 28.06 26.84 28.13 27.60 27.23
Highest CH 29.26 26.99 25.38 29.31 27.86 24.38
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48 : Conducted Power Density (dBm/10MHz)
BW 20M+20M -
Mod. QPSK |16QAM 64QAM
Lowest CH 25.93 | 26.42 | 25.60
Middle CH 26.73 | 26.99 | 27.42
Highest CH 27.47 | 26.94 | 27.52
Limit 37dBm /1MHz
Result Pass
Note: The results have included the Antenna Gain (15dBi)
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No. :

26dB Bandwidth

FG982810-02

Mode LTE Band 48C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 24.78 30.09 34.83 24.93
Middle CH 24.88 29.97 34.76 24.93
Highest CH 24.93 30.09 35.04 24.93
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 30.03 35.04 39.88 -
Middle CH 29.91 34.97 39.64 -
Highest CH 29.85 34.97 39.96 -
Mode LTE Band 48C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 24.83 29.91 34.90 24.83
Middle CH 24.88 30.03 34.83 24.73
Highest CH 24.78 29.91 34.90 24.73
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 30.03 34.97 39.88 -
Middle CH 30.03 34.83 39.72 -
Highest CH 29.91 34.83 39.80 -
Mode LTE Band 48C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 24.83 30.09 34.97 24.78
Middle CH 24.78 29.91 34.90 24.93
Highest CH 24.68 29.91 35.04 24.88
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 30.09 35.11 39.80 -
Middle CH 30.03 34.90 39.64 -
Highest CH 29.91 34.83 39.80 -
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LTE Band 48C

QPSK

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+20MHz

Date: 21.0CT.2020 15:43.08

DCate: 21.0CT.2020 16.0232

pectrum e pectrum e
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 5,40 dBm) ™Il B.36 dBm
16360 GHz 19430 GHz]
= - ndB 26.00 dB @ ndB 26.00 dB
1 Bu 24.775000000 MHz 1] Bu 30.090000000 MHz
10d x 104d
S B Q factor 143.4 / R R 118.0
—, e v e .
od ﬂ S AV e Y, - 04
\ J \
04 e 10 d - X
IE i ‘.{ o
20 d |f 1 20 d f '\
A |
-30 -30
~ L P~ |
y o . P Fad \Va - a
a0 adf = = — AT gy~ 7
50 d -50 di
-60 d 60 d
CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3551635 GHz 9.48 dbm ndB down 24.775 MHz ML 3.551643 Ghz 8.38 dém ndB down 30,09 MHz
TL 1 3,550087 GHz -16.10 dém ndé 26.00 dB TL 1 3.549845 GHz -17.44 dBm ndé 26.00 d8
T2 1 3,574863 GHz -17.09 dém  factor 143.4 T2 1 3.579935 GHz -18.18 dém  factor 118.0
L I ) - L I L

J

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+20MHz

Date: 21.0CT.2020 15:46.27

DCate: 21.0CT.2020 16:03.26

pectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de SWT 2.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 7.58 aBm ™Il 9 aBm
M1 3.6169830 GHZ| 3.6140210 GHz
20 20
s — ndB 26.00 dB Y ndB 26.00 dB
. / Lo _ A P 24.875000000 MHz . i B~ S 20.970000000 MHz
W i § 1 Q factor ha¥ 145.4) e 7 vl oﬁr.‘..nur\’\ '\\ 120.6
o d __/ L 0 d L !
1z ' o
o F’ X o 4 ks
2 \ | |
7
o~ Lo i
. = 30 Sy -
” RV e \f\‘—"\mn
40 dei—=
50 d -50 di
&nd 60 d
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3616983 GHz 17.58 dém ndB down 24,575 MHz ML 3.614021 GHz 15.53 dBm ndB down 29,97 MHz
TL 1 3.612537 GHz -7.90 dém ndé 26.00 dB TL 1 3.610005 GHz -10.18 dém ndé 26.00 d8
T2 1 3637413 GHz -8.82 dBm  factor 145.4 T2 1 3.639975 GHz -9.87 dBm  factor 120.6
L I ) - L I L

J

Highest Channel

/ 5SMHz+20MHz

Highest Channel / 10MHz+20MHz

Date: 21.0CT.2020 15:50.51

DCate: 21.0CT.2020 16:06:19

Spectrum ry
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.26 dBm| mili] 9.23 dBm)
3.6798830 GHZ| 3.6774980 GHz
e " ndB 26.00 dB & ndB 26.00 dB
Bu 24.925000000 MHz . Bu 30.090000000 MHz
10 df = 10 PTE
~ 147.6 — Q factor 122.2
/ i ’ Wt R et
od 4 od v
! f \
d di |
- : -10 = 5
20 d 20 di I
20 . 20 i
[ F W
a0 + -30 T
A~ P B
-9 iam—A SN B, \ W =
50 df -50 di
-60 df -60 di
CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3679883 GHz 10.26 dBm ndB down 24,525 MHz ML 3.677498 Ghz 9.23 dém ndB down 30,09 MHz
TL 1 3.674988 GHz -16.56 dBm ndé 26.00 dB TL 1 3.670005 GHz -17.36 dém ndé 26.00 d8
T2 1 3699913 GHz -15.93 dém  factor 147.5 T2 1 3.700095 GHz -15.85 dém  factor 122.2
L I ) - L I L

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

QPSK

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:08.27

pectrum e pectrum e
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 745 aBm ™l B.20 dBm
270 GHz 22650 GHz
= ndB 26.00 dB @ 26.00 dB
w0 1] Bu 34.825000000 MHz 104 24.925000000 MHz
A 102.1 143.3
el - BTl A
od { . 0 7 = T
| \ Y
!
104 L ) 10 di -
i o [ ¥
b ki Y t
20 d f I 20 d
‘ / |
a0 f L -30 J,‘ b
\
» . i e [y » P N
Lol = T 7 46 - —
50 d -50 di
-60 d 60 d
CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3555727 GHz 7.45 dém ndB down 34,825 MHz ML 3.572265 GHz 8.20 dem ndB down 24,925 MHz
TL 1 3.550062 GHz -18.84 dém ndé 26.00 dB TL 1 3.550087 GHz -17.74 dém ndé 26.00 d8
T2 1 3,564803 GHz -17.52 dém  factor 102.1 T2 1 3.575012 GHz -17.31 dém  factor 143.3
L I ) - L I L

J

Cate: 21.0CT.2020 155255

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:14:29

DCate: 21.0CT.2020 15:56.27

pectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.74 dBm| ™Il 17.22 dBm|
54650 GHZ 650 GHz
= 26.00 dB @ ndg - 26.00 dB
04 — i 34.755000000 MHz 104 - et | e B N\ 24.925000000 MHz
7 VA~ 7 104.0) p Q factor \ 145.9
0a f V oa [ \
T
7 | L
104 [i 10 di I’ \
20d / 20d f v
/ ] \
v L o
-30 —= -30 =
17 - o — ——
g Gl -40 di =
50 d -50 di
-60 d 60 d
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3615465 GHz 14.74 dBm ndB down 34,755 MHz ML 3.635485 Ghz 17.22 dém ndB down 24,925 MHz
TL 1 2.607562 GHz -11.85 dém ndé 26.00 dB TL 1 3.612587 GHz -9.10 dém ndé 26.00 d8
T2 1 3642318 GHz -11.24 d@m  factor 104.0 T2 1 3.837512 GHz -8.93 dBm  factor 145.3
L I ) - L I L

J

Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:16.00

Cate: 21.0CT.2020 155736

Spectrum ry
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .30 dBm) mili] 9.42 dBm
3.6747430 GHZ| 3.6970650 GHz
e ndB 26.00 dB & ndB 26.00 dB
M1 5.035 5
04 ik (Bv‘ﬂ 35.08 nnnnaoﬂ\\a:—i: 104 — (B)v‘ﬂ X 24.92 Dnonoal \‘4;:-41‘
P 9 factor 1~ Q fac -
S SR aTar N RV i. o e il e Y, \
od T 7 5 o i
\ /
10d / \ 04 / |
TF -i Th i
2 . ¥
hi )
20 d J 'L 20 di " &
a0 - 30 —
A N\ J Wy~ - / Tl
| el V. ] S— e ol
50 df -50 di
60 d -60 db
CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3674743 GHz .30 dém ndB down 35,035 MHz ML 3.697085 GHz 9.42 dem ndB down 24,925 MHz
TL 1 3.664953 GHz -16.92 dém ndé 26.00 dB TL 1 3.675087 GHz -17.00 dBm nds 26.00 da
T2 1 3699983 GHz -18.20 dém  factor 104.9 T2 1 3.700012 GHz -15.15 dém  factor 148.3
L I ) - L I L

J
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE

Band 48C

QPSK

Lowest Channel / 20MHz+1

OMHz

Lowest Channel / 20MHz+15MHz

Date: 20.0CT.2020 20.2249

Cate: 21.0CT.2020 16:24.22

pectrum e pectrum e
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.67 dBm| ™Il 6.17 dBm
56790 GHZ 14110 GHz]
20 Ml 20
- ndg . X_ 26.00 dB ndB 26.00 dB
104 P e N pd” 30.030000000 MHz 104 g Bw 35.035000000 MHz
7 Vq factor Y 119.1] - X._.Qfactor 101.9
ad / \ o L I ey (S Foe R R s
! . f v T
04 ] ': 10 d t
20d Jf \ = 20d } !’
O Y l |
s N = | [
TV Pt e y
s0d P o e
50 d -50 di
-60 d 60 d
CF 3.56495 GHz 1001 pts Span 60.0 MHz CF 3.567425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3575679 GHz 16.67 dBm ndB down 30.03 MHz ML 3.571411 Ghz .17 dem ndB down 35,035 MHz
TL 1 3.549965 GHz -8.43 dém ndé 26.00 dB TL 1 3.549942 GHz -19.79 dém ndé 26.00 d8
T2 1 3,579995 GHz -8.50 dBm Q factor 115.1 T2 1 3.584977 GHz -19.50 dém Q factor 1013
L I ) - L I L

J

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Date: 20.0CT.2020 21:28:00

DCate: 21.0CT.2020 16:25:17

Spectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.54 dBm| ™Il 15.04 dBm|
M 410 GHz 9.6391370 GHz
20 ; 20
. nde X . 26.00 dB natl 26.00 dB
o aaniu A o - - \ 29.910000000 MHZ| 0d Pad v sl APy 34.965000000 MH2
] “q factor \ 121.5 / p V[ qQfactor \ 103.9
{ \ { \/ \
od / od
] s : L
10 df ( 10 di f !'
20d J ! 20d f 4
P = ] \/
U N \ 0 ~ Al
PP A —— - Ao N = V2
Ao Rty ARSI
a0d ad e
50 d -50 di
&nd 60 d
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3634341 Ghz 17.54 dBm ndB down 25,51 MHz ML 3.833137 Ghz 15.04 dBm ndB down 34,965 MHz
TL 1 2.610125 GHz -8.42 dBm ndé 26.00 dB TL 1 3.607542 GHz -11.15 dém ndé 26.00 d8
T2 1 3640035 GHz -9.02 dBm Q factor 1215 T2 1 3.642508 GHz -11.04 dBm Q factor 103.9
L I ) - L I L

J

Highest Channel / 20MHz+10MHz

Highest Channel / 20MHz+15MHz

Date: 20.0CT.2020 21:32.37

DCate: 21.0CT.2020 16:28.07

Spectrum vy
Ref Level 30.00 cBm  Offset 10,70 db & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 db & RBW 1MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 19.02 dBm| mili] 9.05 dBm
M1 3.6937410 GHz| 3.6909870 GHz|
e . .,u_\a\f\/m_‘ 26.00 dB| & ndB 26.00 dB|
104 o aaaeaii v 20.850000000 MHz| 104 BV{L;— 34.965000000 MHz|
T Q factor 123.7] I o P B L T e 105.6)
o o E ] : T
-od { -10d |
7 L
204 o i {;
3R AT s ] b N N
4nd 40-dBn AN 4 e gt
50 df -50 di
60 df -60 de
CF 3.68505 GHz 1001 pts Span 60.0 MHz CF 3.682525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3693741 Ghz 19.02 dém ndB down 25,85 MHz ML 3.650987 GHz 9.05 dém ndB down 34,965 MHz
TL 1 3.670185 GHz -7.16 dBm nds 26.00 dB TL L 3.665112 GHz -16.72 dam nds 26.00 d&
T2 1 3,700035 GHz -6.09 dBm Q factor 123.7 T2 1 3.700077 GHz -17.89 dém Q factor 105.6
L I ) - L I L

J
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

QPSK

Lowest Channel / 20MHz+20MHz

carum | =
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 5.07 dBm
3.5603100 GHz
@ ndB 26.00 dB
Bu 30.880000000 MHz
0d 3 q factor 89.3
va AP A R — T b
# '
il
o / ll
20d f “'
-30 I‘
1A L
A0d = AT
50 di
60 d
CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.56031 GHz 5.57 dém ndB down 39,68 MHz
T1 1 3.54992 GHz -20.74 dém ndé 26.00 d8
T2 1 3.5898 GHz -19.33 dém  factor 89.3
L JL

J

Cate: 21.0CT.2020 16:30.05

Middle Channel / 20MHz+20MHz

l".’-‘
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 10.93 dBm|
9.6218830 GHz
20
" ndB 26.00 dB
104 ¥ 30.640000000 MHz
/ T e Pt e 91.4
0 d | L\F ‘\
i
_
N N
50 di
60 d
CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 3.621683 GHz 10.93 dBm ndB down 39,64 MHz
T1 1 3.60502 GHz -14.40 dBém ndé 26.00 d8
T2 1 3.64468 GHz -14.36 dém  factor 914
[ )i QI e

J

DCate: 21.0CT.2020 16:33.08

Highest Channel / 20MHz+20MHz

Cate: 21.0CT.2020 16:34:12

l“,n
RefLevel 30,00 Bm  Offset 10,70 db & RBW 1 MHz
e att 30dE SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count_100,/100
|
mili] 7.05 dBm
3.6977620 GHz
& ndB 26.00 dB
wd Bu M 39.960000000 MHz
fagtor Y, 92.5
AP BB o
P! L L
! { i \
-10d _% &\
20 di
30 J I\‘
- J L
\4D-dB A rn
50 di
60 db
CF 3.6801 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 3.897762 GHz 7.05 dém ndB down 39,96 MHz
T1 1 3.66012 GHz 40 dBm ndé 26.00 d8
T2 1 3.70008 GHz .18 dBm  factor 92.5
L JL

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+15MHz

pectrum e pectrum e
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.01 dBm| ™Il 5.02 dBm
: 820 GHz 590 GHz
20 20
! ndB 26.00 dB ndB 26.00 dB
04 v Bu 24.825000000 MHz 104 Bu 20.910000000 MHz
N Q factor 143.2 p= r\ ~ @ factor 118.9
o A e ~_ ) P el A
od : y e P . od e 4
! A\ { \
-tod T T 10 d
[ 5 ¥ v
204 ] L 200 f |
' |
{ |
30 4 L -30 |
7 T ) L
o —h - PP B - _
50 d -50 di
&nd 60 d
CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.555082 GHz 10.01 dBm ndB down 24,825 MHz ML 3.555550 GHz 9.92 dem ndB down 29,91 MHz
TL 1 3.549988 GHz -16.47 dBém ndé 26.00 dB TL 1 3.549965 GHz -16.12 dém ndé 26.00 d8
T2 1 3.574813 GHz -15.01 dém  factor 143.2 T2 1 3.579875 GHz -15.40 dém  factor 118.9

L ) ]

Date: 21.0CT.2020 15:42.40

L I ]

Cate: 21.0CT.2020 16:01:53

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+20MHz

pectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.99 dBm| ™Il 16.36 dBm|
3.6142860 GHZ| i 9.6190020 GHz
= ndB 26.00 dB @ A ndB 26.00 dB
» B S 24.875000000 MHz . ~ VT — BW A 30.030000000 MHZ|
w ] T Qfactor 145.3 n T GMfactof™ T 120.3
g [ it 4 / A
o g - 0
¥ ¥ T
10 df j ’l 10 di ‘|( &I\
20 d 7 "y 20 — T
e e \
n e | 20 / | .
T NP ~ W
~n Py e
40 d = e
50 d -50 di
-60 d 60 d
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3614286 GHz 17.39 dém ndB down 24,575 MHz ML 3.813002 GHz 16.38 dBm ndB down 30,03 MHz
TL 1 3.612488 GHz -7.97 dém ndé 26.00 dB TL 1 3.610005 GHz -10.16 dém ndé 26.00 d8
T2 1 3637363 GHz -8.49 dBm  factor 145.3 T2 1 3.640035 GHz -10.50 dém  factor 120.3
L I ) - L I ) L
Date: 21.0CT.2020 15:46:58 Date: 21.0CT.2020 16.03.55
Spectrum ry
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.79 dém| mili] 5.81 dBm
3.6772850 GHZ| 3.6758790 GHz
e I ndB 26.00 dB & ndB 26.00 dB
04 Bu 24.775000000 MHz 104 " Bu 20.910000000 MHz
f N, ~_0 fac 148.4 e~ ~ \ /O faster 122.9)
/ B T / Vs e,
od od -
\
10 d I 10d [ }
20 d f 20 d + !
/ / w
] . J %
_ et A N I B B A
-4 0-tBre— = = w8 dBm— -1 L
50 df -50 di
60 d -60 db
CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3677285 GHz 10.79 dBm ndB down 24.775 MHz ML 3.675679 GHz 9.81 dem ndB down 29,91 MHz
TL 1 2.675037 GHz -15.36 dBém ndé 26.00 dB TL 1 3.670065 GHz -15.42 dém ndé 26.00 d8
T2 1 3699813 GHz -15.10 dém  factor 148.4 T2 1 3.699975 GHz -15.57 dém  factor 1229

L 1 ) ]

Date: 21.0CT.2020 15:50:03

L I ]

Cate: 21.0CT.2020 16:05:50
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+10MHz

Date: 21.0CT.2020 16:09.03

DCate: 21.0CT.2020 15.53.25

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10.70 db & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il .54 dBm) ™Il 572 dBm
3.5612510 GHZ| 3.5707670 GHz
20 20
ndB 26.00 dB ndB 26.00 dB
104 s Bu 34.895000000 MHZ 104 Bu 24.825000000 MHz
— R ~Q factor, 102.1 i Q factay 143.8
o e | T P Tt Do v N oa Y I R v
7 \ 7 \
f \ | ‘ |
10 df 10 di T y
|! sr ¥ ¥
20 d i i 20 d " !
/ | / \L
-30 f + -30 1 t
~ L o~ L
S~ s e | g -
50 d -50 di
-60 d 60 d
CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3561251 GHz .54 dBm ndB down 34,895 MHz ML 3.570767 GHz 9.72 dem ndB down 24,625 MHz
TL 1 3.549992 GHz -18.68 dém ndé 26.00 dB TL 1 3.550137 GHz -16.32 dém ndé 26.00 d8
T2 1 3,564803 GHz -18.50 dém  factor 102.1 T2 1 3.574963 GHz -15.15 dém  factor 143.8
L I ) - ( ) ) -

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:1223

DCate: 21.0CT.2020 155551

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1.50 dBm 16.50 dBm|
3.6210590 GHZ| 3.6347150 GHz
= X ndB 26.00 dB @ R 26.00 dB
T Wi 's A _ 4 34.825000000 MHZ| N~ =\ 24.725000000 MHz
10d / e\ TAN S 104 \
7 \ 7 Q\factdr \ 104.0 7 | 147.0
od g : 4 0 df -+ +
1 7 3
f
10 d ! ‘w 10 di f‘ 1!
20 d f | 20 d / \
P | L i %)
a0 ol Ypnd \ . 30 et e
I s e o~ M N
A N, v
B 40 di
50 d -50 di
&nd 60 d
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3621059 GHz 14.58 dBm ndB down 34,825 MHz ML 3.834715 GHz 18.58 dBm ndB down 24,725 MHz
TL 1 3.607492 GHz -11.62 dém ndé 26.00 dB TL 1 3.612687 GHz -6.55 dBm ndé 26.00 d8
T2 1 3642318 GHz -11.84 dam  factor 104.0 T2 1 3.637413 GHz -6.62 dBm  factor 147.0
L )i J GHINNANND e L )il J GRINNANED wa

Highest Channel / 15MHz+20MHz

Highest Channel

[ 20MHz+5MHz

Date: 21.0CT.2020 16:16:25

DCate: 21.0CT.2020 15.58:37

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 8.51 dBm) mili] 7.95 dBm
3.6706170 GHZ| 3.6959670 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 1 Bu 34.895000000 MHz 104 Bu M1 24.725000000 MHz
~ Py Al A @ fator - 105.2] . ~ “Qhu'le_r/,L_ . 149.5
od . od = s o st .
v \
{ / |
BUE! = 10d 1 &
20 d f 20 di ] {
| / |
) ,] 30 JI T
ey
3 " A N . - )
L = 4 e 7 L - 7
50 df -50 di
-60 df -60 di
CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3670617 GHz 8.51 dem ndB down 34,895 MHz ML 3.695667 GHz 7.55 dBm ndB down 24,725 MHz
TL 1 3.665092 GHz -17.42 dBm nds 26.00 d8 T1 1 3.675187 GHz -17.91 dém nds 26.00 da
T2 1 3699983 GHz -16.46 dBm  factor 105.2 T2 1 3.699913 GHz -17.62 dém  factor 149.5
L I J - L I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.61 dBm| ™Il 740 aBm
3.5741810 GHZ| 9.5816210 GHz
™
= ndg ¥ 26.00 dB @ ndB 26.00 dB
o R N eV 30.030000000 MHZ| 104 B 34.965000000 MHz
{ N q factor \ 119.0) P P afagegr X 102.4)
s / \ o P T AT A i e
i P [ v \
04 ji ﬁ 10 d ! 1
20d 20d ¢ ¥
Vs Y
PO B L) - -30 1 -
e Y A
a0d | 0-dsive] / SN
50 d -50 di
&nd 60 d
CF 3.56495 GHz 1001 pts Span 60.0 MHz CF 3.567425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3574181 GHz 15.61 dBm ndB down 30.03 MHz ML 3.581621 Ghz 7.40 dBém ndB down 34,965 MHz
TL b 3.550025 GHz -9.75 dam nd8 26.00 d8 TL L 3.549942 GHz -19.70 d8m nd8 26.00 d8
T2 1 3,580055 GHz -10.93 dém Q factor 115.0 T2 1 3.584508 GHz -19.39 dém Q factor 102.4
( X ] = C i ] =
Date: 20.0CT.2020 20:23:10 Date: 21.0CT.2020 16:24.00
Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.90 dBm| ™Il 15.99 dBm|
i1 3.6947600 GHZ| 9.6399200 GHz
20 20 1
_ ndpr N 26.00 dB ndB Y 26.00 dB
104 ST AL B \ 30.030000000 MHz 104 AL ,._'»E;;A N YA 34.825000000 MHZ|
i Q factor \ 121.0) 7T \f‘ Q'factor 104.5
0d ; | 0 d J L
1 o -
e v b o } il,
20d _J i = 20d i t
o o ] A
3o = v - ~ -
E ] M AT S
\ P M~
40 df A -
50 d -50 di
-60 d 60 d
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 363476 GHz 17.90 dém ndB down 30.03 MHz ML 3.63952 GHz 15.93 dBm ndB down 34,625 MHz
TL 1 2610065 GHz -8.65 dBm ndé 26.00 dB TL 1 3.607612 GHz -9.65 dBm ndé 26.00 d8
T2 1 3640095 GHz -8.44 dBm Q factor 121.0 T2 1 3.642438 GHz -10.42 dém Q factor 104.5

L ) ]

Date: 20.0CT.2020 21:29.24

\ )i ) QI «a

Cate: 21.0CT.2020 16:25.44

Highest Channel / 20MHz+10MHz

Highest Channel / 20MHz+15MHz

Date: 20.0CT.2020 21:32.18

Spectrum L
Ref Level 30.00 cBm  Offset 10,70 db & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 db & RBW 1MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.82 dém| mili] 8.51 dBm
M 3.6944010 GHZ| 3.6902170 GHz
e | AL ndf~, f 26.00 dB & ndB 26.00 dB
104 P i el R 1] \ 29.910000000 MHZ| 104 Bl 34.825000000 MHz
I Q factor \ 123.5 USSR P P,qb{m_vk, - 106.0)
ad / L od £ 4 )
71 i v
L H ¥ od |
20 d ,f = 20 o -
/ W
P ™ ‘.
=30 g8t p— -0 N
' o ~ AL
4nd A M) ) I
50 df -50 di
60 d -60 db
CF 3.6B505 GHz 1001 pts Span 60.0 MHz CF 3.682525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3694401 GHz 18.82 dBm ndB down 25,51 MHz ML 3.850217 GHz 8.51 dem ndB down 34,625 MHz
TL 1 3.670185 GHz -6.62 dBm nds 26.00 dB TL L 3.665112 GHz -16.84 dam nds 26.00 d&
T2 1 3,700095 GHz -7.95 dBm Q factor 123.5 T2 1 3.699938 GHz -15.72 dém Q factor 106.0
L I ) - L I ) L

DCate: 21.0CT.2020 16:27.39
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SPORTON LAB.

FCC RF Tes

t Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 20MHz+20MHz

carum | =
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 640 dBm
3.5784510 GHz
@ ndB 26.00 dB
104 By, 30.880000000 MHz
‘ Q fector 89.7
. % A A AT (i
0 o u
! W/ |
10 d T
|
-30 I i
PN PN e s [
— T
50 di
60 d
CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 3.578451 Ghz .40 dBm ndB down 39,68 MHz
T1 1 3.55 GHz -19.22 dém ndé 26.00 d8
T2 1 3.58988 GHz -20.50 dém  factor 89.7
L JL

DCate: 21.0CT.2020 16:30.41

J

Middle Channel / 20MHz+20MHz

carum | =
Ref Level 20.00 dém  Offset 10.70 dB & RBW 1 MHz
o Att 30dE SWT  1l4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 11.09 dBm|
3.6140510 GHz
20
M ndB 26.00 dB
104 |3 Bu N 30.720000000 MHz
T A | o Rt 91.0
0 d 1 W !l
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PR ad e N
I i R AW
50 di
60 d
CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 3.614051 GHz 11.03 dém ndB down 39,72 MHz
T1 1 3.60502 GHz -14.53 dém ndé 26.00 d8
T2 1 3.64474 GHz -14.54 dam  factor 91.0
L JL

J

Cate: 21.0CT.2020 16:3242

Highest Channel / 20MHz+20MHz

ko Att

(=]

Ref Level 30,00 dBm
30 de
SGL Count_100,/100

SWT

Offset 10,70 0B & RBW 1 MHz
114 ps @ VBW 3 MHz

Mode Auto FFT

|
mili] 9.52 dBm
3.6695510 GHz
& ndB 26.00 dB
. Ml Bu 39.800000000 MHz|
10 Ay Q fagtvh - 92.2
o A e | e TN \
i \
-10d
| i
20 d { i‘
30 J "
-4p-a A ph S e
50 di
60 db
CF 3.6801 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3.860551 GHz 9.52 dem ndB down 39,8 MHZ
T1 L 3.6602 GHz 61 dam nds 26.00 d&
T2 1 3.7 GHz -15.50 dém  factor 92.2
L JL

Cate.

: 21.0CT.2020 16:34.37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

640QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+15MHz

pectrum e pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .20 dBm) ™Il
= ndB 2 @ ndB 26.00 dB
04 o Bu 24.825000000 MHZ 104 Bu 30.090000000 MHz
X - Q factor 143.1 Q factor 118.1
S e AP
o 7 e . 0 7 Vo Y
| N f
~1od \\ 10 di L
| -
20 d *\i 20 d f *f
-30 " a0 ‘l \
- . . [
0. — = = A0 deme— == — ae
50 d -50 di
&nd 60 d
CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.552035 GHz .20 dBm ndB down 24,825 MHz ML 3.553262 GHz 5.12 dém ndB down 30,09 MHz
TL 1 3,550037 GHz -19.73 dém ndé 26.00 dB TL 1 3.549845 GHz -21.04 dBém ndé 26.00 da
T2 1 3,574863 GHz -20.31 dém  factor 143.1 T2 1 3.579935 GHz -20.70 dém  factor 118.1
L I ) - L I ) L

Date: 21.0CT.2020 15:20:35

DCate: 21.0CT.2020 16:01:27

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+20MHz

pectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 2.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 15.94 dBm| ™Il 13.06 dBm|
3.6161840 GHZ| 3.6118630 GHz
= ndB 26.00 dB @ M1 ndB 26.00 dB
g P vlie Bu 24.775000000 MHZ| 104 A - Bu 20.910000000 MHz
i W 7 trtastor— 146.0 ] h\\f"d T paerer 120.8
od I od / |
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20 d { 20 d / T
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o ny LU PN N
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g s | 2t dammeay 5 e
50 d -50 di
-60 d 60 d
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3616184 Ghz 15.94 dBm ndB down 24.775 MHz ML 3.611663 GHz 13.08 dBm ndB down 29,91 MHz
TL 1 3.612537 GHz -9.40 dém ndé 26.00 dB TL 1 3.610005 GHz -13.51 dém ndé 26.00 d8
T2 1 3637313 GHz -10.02 dém  factor 146.0 T2 1 3.639915 GHz -12.36 dém  factor 120.8
L I ) - L I ) L

Date: 21.0CT.2020 15:47.27

Cate: 21.0CT.2020 16:04:19

Highest Channel / 5MHz+20MHz

Highest Channel / 10MHz+20MHz

Spectrum ry
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .84 dBm) mili] 7.19 dBm
3.6767360 GHZ| 3.6764190 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 M1 Bu 24.675000000 MHz 104 B Bu 20.910000000 MHz
¥ P Q factor 149.0 X Q factor 122.9
[ R o At e A ) P el vty A e N
od i = od i v an
od / o4 /
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20 d / 20 di {?l
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— SN 7 B
| -40-ck = et = S :
50 df -50 di
60 d -60 db
CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3676736 GHz .84 dem ndB down 24,675 MHz ML 3.676410 GHz 7.19 dém ndB down 29,91 MHz
T1 1 3.675087 GHz -17.76 dBém ndé 26.00 dB TL 1 3.670065 GHz -17.90 dém ndé 26.00 d8
T2 1 3699763 GHz -17.49 dém  factor 145.0 T2 1 3.699975 GHz -18.33 dém  factor 1229
L I ) - L I ) L

Date: 21.0CT.2020 15:49.38

DCate: 21.0CT.2020 16:05.26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR34003800FM20

: A17 of A96
Nov. 23, 2020
Report Version 101
Report Template No.: BU5-FGLTE96 Version 2.4

Page Number
Issued Date




SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

640QAM

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+10MHz

Date: 21.0CT.2020 16:10:53

DCate: 21.0CT.2020 15.54.02

pectrum e pectrum e
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1.7 ABm ™Il 6.11 dBm
660 GHz 26650 GHz
= ndB 26.00 dB @ ndB 26.00 dB
Bu 34.965000000 MHz Bu M 24.775000000 MHz
10d 104d .
¥ Q factor 101.7 Qfactor, % 144.2
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50 d -50 di
-60 d 60 d
CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.556566 GHz 4.73 dBm ndB down 34,565 MHz ML 3.572665 GHz .11 dem ndB down 24,775 MHz
TL 1 3.549923 GHz -22.31 dém ndé 26.00 dB TL 1 3.550187 GHz -19.41 dém ndé 26.00 d8
T2 1 3,564803 GHz -20.77 dém  factor 1017 T2 1 3.574963 GHz -19.34 dam  factor 144.2
L I ) - L I L

J

Middle Channel / 15MHz+20

MHz

Middle Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:11:55

DCate: 21.0CT.2020 15:55.27

pectrum y: pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.10 dBm| ™Il 14.00 dBm|
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1 ndB 26.00 dB ndB L3 26.00 dB
04 X Bu 34.895000000 MHz 104 Bu . \ 24.925000000 MHz
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50 d -50 di
&nd 60 d
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3614555 Ghz 11.10 dBm ndB down 34,895 MHz ML 3.835215 GHz 14.00 dBm ndB down 24,925 MHz
T1 1 3607492 GHz -14.63 dam ndé 26.00 dB TL 1 3.612637 GHz -12.38 dém ndé 26.00 d8
T2 1 3642383 GHz -13.85 dém  factor 103.5 T2 1 3.637562 GHz -12.15 dém  factor 145.8
L I ) - L I ) L

Highest Channel / 15MHz+20MHz

Highest Channel

[ 20MHz+5MHz

Date: 21.0CT.2020 16:16:50

DCate: 21.0CT.2020 15:58.10

Spectrum ry
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 6 dBm) mili] 6.9 dBm
3.6730650 GHZ| 3.6962160 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 . Bu 35.035000000 MHz 104 Bu M 24.875000000 MHz
¥ Q factor 104.8 Q factar X 148.6
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CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3673065 GHz 5.56 dBm ndB down 35,035 MHz ML 3.896216 GHz .39 dbm ndB down 24,675 MHz
TL 1 3.665023 GHz -21.43 dém ndé 26.00 d8 T1 1 3.675137 GHz -19.75 dam nds 26.00 da
T2 1 3,700053 GHz -19.98 dém  factor 104.5 T2 1 3.700012 GHz -20.24 dBm  factor 148.6
L I ) - L I L
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SPORTON LAB.

FCC RF Test Report

Report No.

LTE Band 48C

640QAM

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

Date: 20.0CT.2020 20.24.18

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10.70 db & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.90 dBm| ™Il 102 dBm
3.5760990 GHZ| 9.5753270 GHz
= ndB 5 26.00 dB @ 26.00 dB
o AT e AT | - 30.090000000 MHZ 104 35.105000000 MHz
7 V/a factor \l 118.8 101.8
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50 d -50 di
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CF 3.56495 GHz 1001 pts Span 60.0 MHz CF 3.567425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.576099 GHz 15.38 dBm ndB down 30.09 MHz ML 3.575327 Ghz 4.52 dem ndB down 35,105 MHz
TL 1 3.549905 GHz -11.07 dém ndé 26.00 dB TL 1 3.549942 GHz -21.25 dém ndé 26.00 d8
T2 1 3,579995 GHz -10.45 dém Q factor 116.5 T2 1 3.585047 GHz -21.89 dém Q factor 1018
L I ) - ( ) ) -

Cate: 21.0CT.2020 16:23.30

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz
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L ) ]

Date: 20.0CT.2020 21:29:50

Spectrum Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.14 dBm| ™Il 11.10 dBm)
1 3.6960190 GHZ| 3.6351650 GHz
= ndg % 26.00 dB @ ndB 26.00 dB
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CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3636019 GHz 17.14 dBm ndB down 30.03 MHz ML 3.835185 GHz 11.10 dBm ndB down 34,695 MHz
TL 1 2610065 GHz -9.30 dém ndé 26.00 dB TL 1 3.607612 GHz -14.67 dém ndé 26.00 d8
T2 1 3640095 GHz -8.53 dBm Q factor 121.1 T2 1 3.642508 GHz -15.94 dBm Q factor 104.2

\ )i ) QI «a

Cate: 21.0CT.2020 16:26:18

Highest Channel / 20MHz+10MHz

Highest Channel / 20MHz+15MHz

Date: 20.0CT.2020 21:31:53

Spectrum L
Ref Level 30.00 cBm  Offset 10,70 db & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 db & RBW 1MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 18.41 dBm| mili] 6.19 dBm
M1 3.6947000 GHZ| 3.6921050 GHz
20 ndB - % 26.00 dB 20 ndB 26.00 d8
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CF 3.68505 GHz 1001 pts Span 60.0 MHz CF 3.682525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 36947 GHz 18.41 dBm ndB down 25,51 MHz ML 3.892105 GHz .15 dém ndB down 34,625 MHz
TL 1 3670125 GHz -8.02 dBm nds 26.00 dB TL L 3.665182 GHz -19.21 dam nds 26.00 d&
T2 1 3,700035 GHz -6.13 dBm Q factor 123.5 T2 1 3.700008 GHz -20.78 dém Q factor 106.0
L I ) - L I ) L
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

640QAM

Lowest Channel / 20MHz+20MHz

ectrum

Ref Level 20,00 dém

=

Offset 10.70 dB & RBW 1 MHz

o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100
[0 35k Max
MI[1] +.20 dBm)|
3.5610290 GHz]
o nde 26.00 dB
10 4 B 39.800000000 MHZ|
Q factor 89.5
0 di s Ve £ AYATA i~
/ \ ! W \\
i | /
10 7
r 4
20d

" . ba 4 P

|-4n-den e
S04

-60 df

CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker

Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3.561029 GHz 4.29 dBm ndB down 39.8 MHz
T1 1 3.55 GHz -21.29 dém ndé 26.00 d8
T2 1 3.5898 GHz -21.38 dém  factor 89.5
L JL

J
Cate: 21.0CT.2020 16:31:09

Middle Channel / 20MHz+20MHz

&

Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz

o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
@17k Max
™Il 11.59 dBm|
GHz
20
[ ndB 26.00 dB
104 x Bu 30.640000000 MHz
2 I A Y, SV 91.3
s \L [ o Ferchope, S \1
0d T 1 1
104 ] N
I i
20 d t |
30 |
T - RV T
| . v .
pre—— v e
S0d
60 d
CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 3.610965 GHz 11.53 dém ndB down 39,64 MHZ
T1 1 3.60502 GHz -15.35 dém ndé 26.00 d8
T2 1 3.64468 GHz -14.45 dBm  factor 91.3
[ )i ] QI e

Cate: 21.0CT.2020 16:32.26

Highest Channel / 20MHz+20MHz

(=]

RefLevel 30,00 cBm  Offset 10.70 0B & RBW 1 MHz

e att 30dE SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count_100,/100
|
mili] 5.77 dBm)
3.6941660 GHz
& ndB 26.00 dB
104 Bu . 39.800000000 MHz
@ factor ¥ 92.8
r P e o | e A
o 7
[ \f \
-10d f

o
=]
-

T ¥
50 di
60 db
CF 3.6801 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3.694166 GHz 5.77 dém ndB down 39.8 MHz
T1 1 3.6602 GHz 86 dBm ndé 26.00 d8
T2 1 3.7 GHz 9.24 d8m  factor 92.8
L JL

DCate: 21.0CT.2020 16:35.03

J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR34003800FM20

Page Number
Issued Date
Report Version

;01

: A20 of A96
: Nov. 23, 2020

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report

No. : FG982810-02

Occupied Bandwidth

Mode ‘ LTE Band 48C : 99%0OBW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 23.23 27.99 32.87 23.33
Middle CH 23.38 28.17 32.73 23.23
Highest CH 23.18 27.93 32.80 23.18
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 28.17 33.01 37.64 -
Middle CH 28.05 32.94 37.32 -
Highest CH 27.93 32.73 37.88 -
Mode LTE Band 48C : 99%0BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 23.18 27.93 32.80 23.48
Middle CH 23.18 28.05 32.80 23.18
Highest CH 23.23 27.99 32.94 23.18
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 28.05 32.94 37.80 -
Middle CH 28.05 32.87 37.64 -
Highest CH 28.23 32.66 37.72 -
Mode LTE Band 48C : 99%0OBW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH 23.03 27.93 33.01 23.18
Middle CH 23.33 27.99 33.01 23.23
Highest CH 23.23 28.05 32.80 23.33
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 27.99 32.73 37.64 -
Middle CH 28.05 32.80 37.40 -
Highest CH 27.87 33.01 37.48 -
Sporton International (Kunshan) Inc. Page Number : A21 of A96
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE

Band 48C

QPSK

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+20MHz

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.24 dBm| ™Il 5.2 dBm
0 3.5521850 GHZ| - 3.5546400 GHz
Occ B 23226773227 MHz Occ B 27.992007992 MHz
1d e —— 104 —
/ N\ e ~ + P e A [N
s b L O e e i o ¥ P | s
\ i
04 / - 10 d {
f | |
20d J' ‘l 20d {
-0 7 \ -30 Jj
A el A
<4l) B - - — | a0 dprn— =
50 d -50 di
-60 d 60 d
CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3552185 GHz 9.24 dBm ML 3.55464 GHz 8.92 dem
TL 1 3.5507368 GHz 1.87 dBm Oce Bw 23.226773227 MH2 TL 1 3.5508041 GHz 1.89 dBm oce Bw 27.992007992 MHZ
T2 1 35739636 GHz -0.90 dBm T2 1 3.5787962 GHz 0.74 dém
L I ) - L I ) L
Date: 21.0CT.2020 15:43.01 Date: 21.0CT.2020 16:0212
Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.33 dBm| ™Il 15.46 dBm|
0 ML 3.6139360 GHZ| - 9.6173780 GHz
If-.v\_.ﬁ Oce B N 23376623377 MHz X Oce B 28.171828172 MHz
104 - Pl P \ |12 104 N, ot e ;
\ [ Va - 7
f \ /
o d :‘ L 0 d 4
04 ! \‘ 10 d J
/
/ l i
20 d } 20 d
w, - )
a0 - 30 = —
" - ~ Tt
| ~ ey » ~ T
-and arde
50 d -50 di
-60 d 60 d
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3613936 GHz 17.33 dém ML 3.617378 Ghz 15.45 dBm
TL 1 2.6131868 GHz 10.79 dém Oce Bw 23.376623377 MHz T1 1 3.6107843 GHz 8.25 dBm oce Bw 28.171B2B172 MHZ
T2 1 36365635 GHz 9.11 dém T2 1 3.6389561 GHz 6.12 dbm
[ ) ) T wa [ )i ) QI e

Date: 21.0CT.2020 15:46.20

DCate: 21.0CT.2020 16:03:19

Highest Channel

/ 5SMHz+20MHz

Highest Channel / 10MHz+20MHz

)

Date: 21.0CT.2020 15:50.20

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.60 dm| mili] 9.7 dBm
20 3.6795330 GHZ| - 3.6767180 GHz
" Oce B 23.176823177 MHz Oce B 27.032067932 MHz
10 d Fa — 104 - -
! A e [ T e R P i
od od
{ \ [
10 d L 10 di -
f | I
20 d f T 20 di -
) / \l 30 i ‘
P N i I
B e o, e » ANl il EAVAN NS
50 df -50 di
60 d -60 db
CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3679533 GHz 10.60 dBm ML 3.676718 GHz 9.37 dem
T1 1 2.6756868 GHZ 3.82 dam oce Bw 23.176823177 MHz T1 1 3.6709641 GHz 3.00 dém oce Bw 27.932067932 MHZ
T2 1 36988637 GHz 0.44 dBm T2 1 3.6988962 GHz 1.41 dém

I

DCate: 21.0CT.2020 16:06.09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

QPSK

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+5MHz

L )

Date: 21.0CT.2020 16:08:18

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .09 dBm) ™Il B.01 dBm
0 3.5571250 GHZ| - 3.5709670 GHz
Occ B 32.867132867 MHz 23.326673327 MHz
10d ‘_ﬁ'/‘ 104
d s T A e P JEVS I
o 0
] v 7 T
04 10 d - -
I 7 \I
20 d I 20 d f
| [ |
f
-30 I -30 1 ,
o |7 _ ) A
-4 d - = B e - -
50 d -50 di
&nd 60 d
CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3557125 GHz .83 dem ML 3.570967 GHz 8.01 dem
T1 1 3.5809715 GHz 0.48 dBm oce Bw 32.867132867 MHz T1 1 3.5509865 GHzZ -0.48 dBm oce Bw 23.326673327 MHZ
T2 1 35638396 GHz 0.97 dém T2 1 3.5743132 GHz 1.21 dém

L I

DCate: 21.0CT.2020 15,5247

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Date: 21.0CT.2020 16:12:39

DCate: 21.0CT.2020 15.56:19

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT T.5ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.29 dBm| ™Il 17.00 dBm|
0 . 3.6125270 GHZ| - 1 3.6341660 GHz
Occ B 32.727272727 MHz occ B X 23.226773227 MHz
T i ! P | Paliia et
10d = L 104d = = t
T Y J \
o : 4 o J,‘ :
- | |
04 f‘ 10 d T
20 d l. 20 d / i
~ \ —J [
-0 —r= Loy Pm = RN oy
S e o - ™
o o |
. 40 di
50 d -50 di
-60 d 60 d
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3612527 GHz 15.29 dBm ML 3.834166 GHz 17.08 dém
TL 1 3.6085414 GHz 8.40 dém Oce Bw 32.727272727 MHz TL 1 3.6135364 GHz 8.52 dém Oce Bw 23.226773227 MH2
T2 1 3.6412687 GHz 7.03 dém T2 1 3.6367632 GHz 10.17 dBm
L )i J GHINNANND e L )il GRINNANED wa

Highest Channel / 15MHz+20MHz

Highest Channel

[ 20MHz+5MHz

L )

Date: 21.0CT.2020 16:15:53

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .49 dBm) mili] 9.92 dBm
20 3.6687990 GHZ| - 3.6978150 GHz
Oce B 32.707202797 MHz Oce B 23.176823177 MHz
1
10 d 10 d b
Y (w— P TP B U NN AV A I
od od = +
f { |
BUE! ]f -10d + 1
20 d i 20 di f \
a0 | -30 /_f =
J A\
a0 e o - T o
50 df -50 di
60 d -60 db
CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3668799 GHz .45 dbm ML 3.697615 GHz 9.92 dem
TL 1 3.6660715 GHz 2.53 dém oce Bw 32.797202797 MHz T1 1 3.6761363 GHz 1.01 d8m oce Bw 23.176B23177 MHZ
T2 1 36988687 GHz 1.30 dém T2 1 3.6993132 GHz 3.74 dBm

L I

DCate: 21.0CT.2020 155727

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR34003800FM20

Page Number
Issued Date
Report Version

. A23 of A96
Nov. 23, 2020
;01

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

QPSK

Lowest Channel / 20MHz+10MHz

Lowest Channel / 20MHz+15MHz

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.18 dBm| ™Il 7.0 aBm
0 3.5731020 GHZ| - 9.5798030 GHz
- 26.171828172 MHz Occ B 33.006993007 MHz
o T et S M1
10d ;i 104d ~
- PR LV .
o4 ! | o v A e AN '
| \‘ { \ A
{ / :
04 !( T 10 d -
20 d f 4 - 20 d \l
~No - i
-3 -y -30 i
] A al “n
a0 d | 48, fgim- =
50 d -50 di
-60 d 60 d
CF 3.56495 GHz 1001 pts Span 60.0 MHz CF 3.567425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3573102 GHz 17.18 dBm ML 3.579803 GHz 7.54 dBém
TL 1 35508641 GHz 10.26 dBm Oce Bw 28.171828172 MH2 TL 1 3.5509914 GHzZ 1.47 dam oce Bw 33.006993007 MHz
T2 1 35790359 GHz 10.24 dBm T2 1 3.5839984 GHz 1.49 dém

L 1 ) ]

Date: 20.0CT.2020 20.2242

L I ]

Cate: 21.0CT.2020 16:24:16

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Date: 20.0CT.2020 21:28:54

DCate: 21.0CT.2020 16:25:10

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.92 dBm| ™Il 15.00 dBm)
0 M 3.6954200 GHZ| - 9.6298500 GHz
o A~ Ok Ay A, 26.051948052 MHz "y Oce Bw 32.937062937 MHz
) - R BT o " e
104 = S 104 s al RESVAS Vs -
7 7 v |
od / L od / l‘
/ |
10 df HI 1 10 di { \I\
20 d i — 20 d
~rfY ey ] L
o N A .
S = 0 < <
Rt ANETRY Wy MY SR
~a0 d “a0
50 d -50 di
&nd 60 d
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.63542 GHz 18.32 dBm ML 3.62985 GHz 15.08 dBm
TL 1 3.611084 GHz 10.89 dBm Oce Bw 28.051948052 MHz TL 1 3.6085215 GHz 8.10 dém Oce Bw 32.937062937 MHz
T2 1 36391359 GHz 11.04 dBm T2 1 3.6414508 GHz 7.54 dBm
[ ) ) T wa [ )i ) QI e

Highest Channel / 20MHz+10MHz

Highest Channel / 20MHz+15MHz

Spectrum L
Ref Level 30.00 cBm  Offset 10,70 db & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 db & RBW 1MHz
fo Att 30d8 SWT G.4ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.72 dBm| mili] 8.46 dBm
20 i 3.6943410 GHZ| - 3.6997140 GHz
o Qep B, 27.932067932 MHz Oce By 32.727272727 MHz
] et e ‘
10 d - ¢ 10 d -
] ) P Py N
od b 0 ¢ ‘ .
{ l| ‘ ! \
104 04 |
10 J" T 10 \
20 i T 20
- A
-30 R — -30
" ™ o 9
o~
40 d o — -
50 df -50 di
60 d -60 db
CF 3.6B505 GHz 1001 pts Span 60.0 MHz CF 3.682525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3694341 GHz 17.72 dém ML 3.693714 GHz .48 dbm
TL 1 2.6712038 GHz 11.00 d8m oce Bw 27.932067932 MHz T1 1 3.6661614 GHZ 2.38 dBm oce Bw 32.727272727 MHz
T2 1 36991359 GHz 11.55 dBm T2 1 3.69868088 GHz 1.40 dém

L ) ]

Date: 20.0CT.2020 21:32.30

L I ]

DCate: 21.0CT.2020 16:27:59
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

QPSK

Lowest Channel / 20MHz+20MHz

Spectrum l“’"
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 7.26 aBm
- 9.5591110 GHz
Occ B 37.642357642 MHz
104 =
1o AP, e PV 12
a L W | T e
|
{ |
| | \
\ |
20 |f !
-30 T T
0B e < T
S0d
60 d
CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.550111 GHz 7.26 dBém
T1 1 3.5511188 GHz -0.34 dBm oce Bw 37.642357642 MHZ
T2 1 3.5887611 GHz 1.59 dém
L JL

DCate: 21.0CT.2020 16:28.59

Middle Channel / 20MHz+20MHz

ectrum

&

Ref Level 20,00 dém
ko Att 30 dB
SGL Count 100/100

Offset 10.70 dB & RBW 1 MHz
SWT  1l4ps @ VBW 3 MHz

Mode Auto FFT

[@ 17k Max

MIL1]

! Occ By

11.01 aBm
3.6159690 GHz,
37.322677323 MHz

[ VA EASTN PR o S

I

it AN

GF 3.625 GHz

1001 pts

Span 80.0 MHz

Marker
Type | Ref | Tre |
ML

X-value | ¥-value | __Function

| Function Result |

T1 1
T2 1

3.615989 GHz
3.6062188 GHz
3.6435415 GHz

11,31 dBm
5.65 dBm
4,63 dBm

oce Bw

37.322677323 MHz

L JL

Cate: 21.0CT.2020 16:3259

Highest Channel / 20MHz+20MHz

l","
RefLevel 30,00 Bm  Offset 10,70 db & RBW 1 MHz
e att 30dE SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count_100,/100
|
mili]
20
Oce B 37.882117882 MHz
[
10 d T -
PV VA PRI e NN
od y v, )
! Il
104 ! W
20 di | |
J lL
30 , —
IR LN O A LY. A
By o 7
50 di
60 db
CF 3.6801 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3.676344 GHz 8.33 dem
T1 L 3.5611589 GHz 2.75 dam Occ 8w 37.882117882 MHZ
T2 1 3.6990411 GHz 2.16 dbm
— —
L JL

Cate: 21.0CT.2020 16:34.06
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+20MHz

Spectrum z

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz

Spectrum

Ref Level 20,00 dém

Offset 10.70 dB & RBW 1 MHz

o Att 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT o Att a0 dE SWT  S.4us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 10.76 dBm)| MI[1] 7.86 dBm)
- 3.5536840 GHz - 3.5558390 GHZ]
Occ B 23.176823177 MHZ] Occ B 27.932067932 MHz
10d T 10
If ™ S| T o~ 0 e L~ AT
o e PV | W R o 7 WP ea Vo Ve '
{ 3 ! \
10 df 1 10 ol \

= { -/ .
~Y ~] o [ P, p
R e e i — - —
50 d -50 di
&nd 60 d
CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3553684 GHz 10.76 dBm ML 3.555839 GHz 7.86 dBém
TL 1 3.5506868 GHz 1.82 dBm Oce Bw 23.176823177 MH2 TL 1 3.5508041 GHz 1.66 dBm Oce Bw 27.932067932 MH2
T2 1 35738637 GHz -1.01 dBm T2 1 3.5787362 GHz 0.20 dém
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Date: 21.0CT.2020 15:42.33

L I J -

DCate: 21.0CT.2020 16.01:44

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+20MHz

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.94 dBm| ™Il 15.77 dBm|
[ 3.6163840 GHZ| 3.6160590 GHz
20 ¥ 20 . -
g Occ B 23.176823177 MHz i Occ B 28.051948052 MHz
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CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3616384 GHz 17.94 dBm ML 3.616050 GHz 15.77 dBm
T1 1 2.6130869 GHz 10.24 dBm oce Bw 23.176823177 MHz T1 1 3.6109641 GHz 9.35 dBm oce Bw 28.051948052 MHZ
T2 1 36362638 GHz 7.44 dBm T2 1 3.639016 GHz 8.04 dBm
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Date: 21.0CT.2020 15:46.:51
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Cate: 21.0CT.2020 16:03.49

Highest Channel / 5MHz+20MHz

Highest Channel / 10MHz+20MHz

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.68 dém| mili] 10.11 dBm|
20 3.6781840 GHZ| - 3.6780970 GHz
m Oce B 23226773227 MHz o Oce B 27.092007992 MHz
wad ¥ ! md A\ - T
v AV s Al e v L A B % |
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-50 d -50 di
-60 df -60 di
CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3678184 GHz 11.68 dém ML 3.678097 GHz 10.11 dBm
T1 1 3.6757368 GHzZ 2.48 dBm oce Bw 23.226773227 MHz T1 1 3.6709641 GHz 2.51 dBm oce Bw 27.992007992 MHZ
T2 1 36989636 GHz 1.15 dém T2 1 3.6989561 GHz 2.25 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+5MHz

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .70 dBm) ™Il 515 dBm
0 3.5584540 GHZ| - 9.5703670 GHz
Occ B 32.797202797 MHz Oce B 23.476523477 MHz
ML
10 df — 10 d =
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CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.558454 GHz .70 dem ML 3.570367 GHz 9.15 dem
T1 1 3.5510414 GHz 0.24 dBm oce Bw 32.797202797 MHz T1 1 3.5508866 GHzZ 1.00 dBm oce Bw 23.476523477 MHZ
T2 1 35638396 GHz -0.14 dBm T2 1 3.5743631 GHz 2.31 dém
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Date: 21.0CT.2020 16:08:50

L I J -

DCate: 21.0CT.2020 155317

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.85 dBm| ™Il 18,49 dBm|
2.6 30 G 1 3.6346650 G
0 " 3.6170030 GHz - 3 16946650 GHz]
¥ Occ B 32.797202797 MHz oceBre e 23.176823177 MHz
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CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3617003 GHz 14.85 dBm ML 3.634665 GHz 18,43 dBm
TL 1 3.6085414 GHz 7.99 dam oce Bw 32.797202797 MHz T1 1 3.6135364 GHzZ 8.29 dBm oce Bw 23.176B23177 MHZ
T2 1 3.6413396 GHz .52 dbm T2 1 3.6367133 GHz 10.20 dBm
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Date: 21.0CT.2020 16:12.15
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Cate: 21.0CT.2020 15.55.45

Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+5MHz

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .80 dBm) mili] 7.62 dBm
20 3.6744630 GHZ| - 3.6974650 GHz
Oce B 32.937062937 MHz Oce B 23.176823177 MHz
M1
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CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3674463 GHz .50 dbm ML 3.697485 GHz 7.62 dBém
TL 1 2.6660016 GHz 2.96 dém Oce Bw 32.937062937 MHz T1 1 3.6760364 GHz -2.17 dBm oce Bw 23.176B23177 MHZ
T2 1 36989396 GHz 1.71 dém T2 1 3.6992133 GHz 0.44 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG982810-02

LTE Band 48C

16QAM

Lowest Channel / 20MHz+10MHz

Lowest Channel / 20MHz+15MHz

L ) ]

Date: 20.0CT.2020 20.23.04

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.76 dBm| ™l 7.51 dBm
0 3.5724430 GHZ| - 3.5784040 GHz
26.051948052 MHz Occ B 32.937062937 MHz
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CF 3.56495 GHz 1001 pts Span 60.0 MHz CF 3.567425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3572443 Ghz 15.76 dBm ML 3.578404 GHz 7.51 dém
TL 1 3.5510439 GHz 8.96 dém Oce Bw 28.051948052 MHz TL 1 3.5509914 GHz 0.98 dém Oce Bw 32.937062937 MHz
T2 1 35790959 GHz 9.45 dbm T2 1 3.58392085 GHz 1.43 dém
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DCate: 21.0CT.2020 16:23.52

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 17.09 dBm| ™Il 14.04 dBm)
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26.051948052 MHz v Oce B 32.8671526867 MHz
BT S Y _ - b - o
w0 Wi 104 SERICY e, oo\ e ] 22
{ ) NS {
J \
od od J |
, |
04 - 10 d (
z | |
20 d - 20 d
e P | |
e , ~ ] L
-0, —~a 30 der — ey
- \- Y U W
40 df “40 di -
50 d -50 di
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CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.63542 GHz 17.09 dém ML 3.618871 GHz 14.84 dBm
TL 1 3.611084 GHz 10.65 dBm Oce Bw 28.051948052 MHz T1 1 3.6086614 GHz 6.93 dBm oce Bw 32.867132867 MHz
T2 1 36391359 GHz 10.31 dBm T2 1 3.6415205 GHz 7.56 dém
[ ) ) T wa [ )i ) QI e

Date: 20.0CT.2020 21:28:18

DCate: 21.0CT.2020 16:25:37

Highest Channel / 20MHz+10MHz

Hig

hest Channel / 20MHz+15MHz

L ) ]

Date: 20.0CT.2020 21:32.08

Spectrum L
Ref Level 30.00 cBm  Offset 10,70 db & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 db & RBW 1MHz
fo Att 30d8 SWT G.4ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.20 dBm| mili] 8.62 dBm
20 m 3.6924230 GHZ| - 3.6887490 GHz
o R QegBu, . 28.231768232 MHZ| oce Bw 32.657342657 MHz|
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CF 3.6B505 GHz 1001 pts Span 60.0 MHz CF 3.682525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3692423 GHz 18.20 dBm ML 3.888749 GHz 8.62 dem
T1 1 3671024 GHz 11.50 d@m oce Bw 28.231768232 MHz T1 1 3.6663012 GHz 1.91 d8m oce Bw 32.657342657 MHz
T2 1 3.6992558 GHz 12.64 dBm T2 1 3.6989588 GHz 3.16 dém
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Cate: 21.0CT.2020 16:27.25
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SPORTON LAB.

FCC RF Test Report

Report No.

LTE Band 48C

16QAM

Lowest Channel / 20MHz+20MHz

Cate: 21.0CT.2020 16:30.26

Spectrum | &
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
(@17 Max
™Il 7.70 aBm
- 9.5812490 GHz
Oce B 37.802197802 MHz
"
104d -
X
et A PR A T
od L o | -y v e
! | L
104 !
| |
20d |
21 { I\
|
-30 { T
gl rere sad N ARV -
S0d
60 d
CF 3.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.581249 Ghz 7.70 dBém
T1 L 3.5509589 GHz 1.07 dam Occ 8w 37.802197802 MHZ
T2 1 3.5887611 GHz 0.53 dém
[ )i ] QI e

Middle Channel / 20MHz+20MHz

Cate: 21.0CT.2020 16:3234

Spectrum | &
Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100
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Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 3.607418 GHz 12.12 dBm
T1 L 3.5060589 GHz 7.10 dam Occ 8w 37.642357642 MHZ
T2 1 3.6437013 GHz ©.29 dbm
L JL

Highest Channel / 20MHz+20MHz

Spectrum | [=
RefLevel 30,00 Bm  Offset 10,70 db & RBW 1 MHz
e att 30dE SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
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Marker
Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3.654805 GHz 8.17 dem
T1 L 3.5612389 GHz 3.17 dam Occ 8w 37.722277722 MHZ
T2 1 3.6989611 GHz 1.50 dém
L JL

DCate: 21.0CT.2020 16:34:31
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SPORTON LAB.

FCC RF Test Report

Report No.

FG982810-02

LTE Band 48C

640QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+20MHz

Date: 21.0CT.2020 15:20:18

I

DCate: 21.0CT.2020 16:01:17

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 2.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 7.58 aBm ™Il 163 dBm
0 3.5538840 GHZ| - 9.5594360 GHz
Occ B 23.026973027 MHz Occ B 27.932067932 MHz
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CF 3.562525 GHz 1001 pts Span 50.0 MHz CF 3.56495 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3553884 GHz 7.58 dém ML 3.550436 GHz 4.63 dem
TL 1 3.5507867 GHz -1.24 dBm Oce Bw 23.026973027 MH2 TL 1 3.5508041 GHz -0.65 dBm Oce Bw 27.932067932 MH2
T2 1 35738137 GHz -2.82 dBm T2 1 3.5787362 GHz -2.77 dBm

Middle Channel / 5SMHz+20MHz

Middle Channel / 10MHz+20MHz

Date: 21.0CT.2020 15:47.19
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Cate: 21.0CT.2020 16:04:12

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT S4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.44 dBm| ™Il 14.04 dBm)
0 X d - 3.6153400 GHz
e Occ B 23.326673327 MHz i Occ B 27.992007992 MHz
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CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3615435 Ghz 15.44 dBm ML 3.61534 GHz 14.04 dBm
TL 1 2.6131868 GHz 7.86 dBm Oce Bw 23.326673327 MH2 TL 1 3.6109041 GHz 5.51 dBm Oce Bw 27.992007992 MH2z
T2 1 36365135 GHz 5.43 dém T2 1 3.6388962 GHz 5.20 dBém

Highest Channel / 5MHz+20MHz

Highest Channel / 10MHz+20MHz

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 7.53 dBm mili] 7.30 dBm
20 3.6778850 GHZ| - 3.6749200 GHz
Oce B 23226773227 MHz Oce B 28.051948052 MHz
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CF 3.687525 GHz 1001 pts Span 50.0 MHz CF 3.68505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3677885 GHz 7.33 dém ML 3.67452 GHz 7.30 dém
T1 1 3.6757867 GHzZ 0.64 dBm oce Bw 23.226773227 MHz T1 1 3.6708442 GHz 0.14 dBm oce Bw 28.051948052 MHZ
T2 1 3.6990135 GHz -1.94 dBm T2 1 3.6988962 GHz -1.75 dBm
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SPORTON LAB.

FCC RF Test Report

Report No.

LTE Band 48C

640QAM

Lowest Channel / 15MHz+20MHz

Lowest Channel / 20MHz+5MHz

Spectrum r Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1,93 dBm ™Il 7.07 aBm
0 3.5571950 GHZ| - 9.5721650 GHz
Occ B 33.006993007 MHz Occ B 23.176823177 MHz
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50 d -50 di
&nd 60 d
CF 3.567475 GHz 1001 pts Span 70.0 MHz CF 3.562475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3557195 GHz 4.93 dém ML 3.572165 GHz 7.07 dém
TL 1 3.8509715 GHz -2.13 dém oce Bw 33.006993007 MHz T1 1 3.5510864 GHz -3.56 dBm oce Bw 23.176B23177 MHZ
T2 1 3,5639785 GHz -1.50 dBm T2 1 3.5742632 GHz -1.39 dBm
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Date: 21.0CT.2020 16:10:22

L I J -

Cate: 21.0CT.2020 15,5355

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 10.70 db & RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 7.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.60 dBm) ™Il 2
0 3.6164440 GHZ| - . 9.6352150 GHz
W1 Occ B 33.006993007 MHz Occ B Y 23.226773227 MHz
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CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3616444 GHz 11.60 dBm ML 3.835215 GHz 15.30 dBm
TL 1 3.6084715 GHz 5.26 dam oce Bw 33.006993007 MHz T1 1 3.6134865 GHz 5.03 dam oce Bw 23.226773227 MHZ
T2 1 3.6414785 GHz 5,10 dém T2 1 3.6367133 GHz .53 dbm
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Highest Channel / 15MHz+20MHz

Highest Channel / 20MHz+5MHz

pectrum o=
Ref Level 30.00 GBm  Offset 10,70 0B & RBW 1 MHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 1MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.43 dBm) mili] 8.07 dBm)
20 3.6725050 GHZ| - 3.6964660 GHz
Oce B 32.707202797 MHz Oce B 23.326673327 MHz
M1
10 d 10 d
1 <1~ . - gy
e N Pt P AT La v et o I P R P N Y
f v ! \
- d / -10 di b
‘ l
20 d l’ 1 20 di |
) / l 30 fj \LI
| b, - / e,
"y |l A ) - Jan . )
50 df -50 di
-60 df -60 di
CF 3.682575 GHz 1001 pts Span 70.0 MHz CF 3.687475 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3672505 GHz 5.43 dBm ML 3.696466 GHz 8.07 dem
T1 1 36661414 GHz 0.04 dBm oce Bw 32.797202797 MHz T1 1 3.6760364 GHz -0.52 d@m oce Bw 23.326673327 MHZ
T2 1 36989396 GHz 0.45 dbm T2 1 3.6993631 GHz 1.13 dém
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